C o abilica:

Abilica WinElip Plus
Art. nr. 555 058 / 555 059

/>

=
J
—~ M
_\-\__.-";i \
S—1
—h

Model E820P+



INNHOLD / INNEHALL / CONTENTS

3 Deletegning / Sprangskiss / Parts drawing
5 Monteringsdeler / Parts details
6 Deleliste / Dellista / Parts List
7 Montering / Assembly

11 @ Viktig informasjon

12 Betjening av computeren

16 Reklamasjonsvillkar

17 Kontaktinformasjon

18 @ Viktig information

19 Betjaning av datorn

23 Reklamationsvillkor

24 Kontaktinformation

25 Important information

26 Operating the console

30 Warranty regulations

31 Conatct information




DELETEGNING / SPRANGSKISS / PARTS DRAWING




DELETEGNING /_SPRANGSKISS /| PARTS DRAWING

’

|

1A




MONTERINGSDEL ER /| ASSEMBLY _PRTS
A - N

; __/" f_/ (N] )

L (L1)MéxasL (L2) M6 (L3) M6

)
=

(L7) (L8) (L9) 3T

i fﬁ; FFFF y//\// //w




DELELISTE / DELLISTA / PARTS LIST

P/N DESCRIPTION Q'TY | P/N DESCRIPTION QTY
Al [BASE FRAME 1 B4 |PLUG AXLE SUPPORT 4
A2 [MOTOR 1 B5 |PLASTIC INSERT 2
A3 [TENSION CONNECTOR 1 B6 [HANDLE BAR END CAP 2
A4 [END CAP 2 C1 [FRONT FOOT 1
A5 [CHAIN COVER(L) ] C2 |FRONT FOOT COVER 2
A6 [CHAIN COVER(R) 1 C3 |CARRIAGE BOLT M8*70mm 2
A7 [FOOTREST SUPPORT(L) ] C4 |WASHER M8 2
A8 [FOOTREST SUPPORT( R) 1 C5 |SPRING WASHER M8 2
A9 [CONNECTING TUBE 2 Cé |CAP NUT M8 2
A10 [PEDAL TUBE WELDMENT SHAFT 2 C7 |TRANSPORT ROLLER UNIT 2
All [WASHER 2 C8 |SCREW M8*16mm 4
Al12 [SPRING WASHER M8 4 D1 |REAR FOOT 1
A13 [ALLEN HEAD BOLT M8*20mm 4 D2 |REAR FOOT COVER 2
Al4 [BUSHING 8 D3 |CARRIAGE BOLT M8*70mm 2
Al5 [WAVE SPRING 2 D4 |WASHER M8 2
Alé [WAHER M8 2 D5 [SPRING WASHR M8 2
Al17 [TURNING PLATE COVER 2 D6 |CAP NUT M8 2
Al18 [SCREW 2 El  |[SMALL HANDLE BAR 1
A20 [SCREW 4 E2 |HANDLEBAR FOAM GRIPS 1
A21 |[DC CORD 1 E3 |HANDL PULSE 2
A22 |AXLE 1 E4 [SCREW M8*16mm 2
A23 [PRESSING PULLEY 1 E5 [HAND PULSE SENSOR ]
A24 [BEARING 2 F1_ [SUPPORT TUBE 1
A25 [BEARING 2 F2 |COMPUTER CABLE 1
A26 [C CLIP 3
A27 [C CLIP 2 F4 |WASHER 3
A28 [PIPE 3 F5 |SPRING WASHER M8 3
A29 [WASHER 3 F6  |SCREW M&*15mm 3
A30 [SCREW 3 F7 |BUSHING 2
A31 [SPRING 1 F8 |HANDLEBAR JOINT COVERS ]
A32 IMAGNET HOUSING 1 F9 |HANDLEBAR JOINT COVERS 1
A33 |SCREW 1 G |COMPUTER ]
A34 [NUT 1 H1 |AXLE SUPPORT 1
A36 |FLYWHEEL 1 H2 |WASHER M8&*28mm 2
A37 |AXLE ] H3 |SPRING WASHR M8 2
A38 |SENSOR WIRE 1 H4 |ALLEN HEAD BOLT M8*15mm 2
A39 |SPRING ] K1 [FOOT REST(L) 1
A40 [NUT 2 K2 |[FOOTREST(R) ]
A41 IMAGNET 1 L1 [SCREW Mé&*45mm 4
A42 [TURNING PLATE (RIGHT) 1 L2 [NUT 2
A43 |BELT 1 L3 |SPRING WASHER Mé é
A44 [TURNING PLATE(LEFT) 1 L4 |WASHER Mé*12mm 6
A45 [FIXING PLATE 1 L5 |SMALL HANDLE BAR BRACKET 1
A44 |SCREW 4 L6 |[KNOB 2
A47 [NUT 4 L7 |STAR KNOB NUT 4
A48 [TENSION PULLEY 1 L8 |[SCREWS M4 4
A49 |SCREW 2 L? |SPACER 31 4
AS0 |LTYPE FIXING PLATE ! M1 |HANDLEBAR JOINT COVERS 1
AS1 |LTYPE FIXING PLATE 1 M2 |HANDIEBAR IOINT COVERS 1
A52 [WASHER 2 N1 |BOTILE HOLDER 1
Bl |HANDLE BAR(L) 1 N2 |[SCREW 2
B2 [HANDLE BAR(R) 1 N3 [BOTILE 1
B3 |HANDLEBAR FOAM GRIPS 2




MONTERING / ASSEMBLY
Step 1



